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TRU-CUT POWER MOWERS

MODELS

REPLACEMENT PARTS LIST

25-inch, 27-inch,

When ordering parts, please specify model number of machine, serial number and part number.
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P.O. Box 65647
Los Angeles, CA 90065

REVISION NO.4 - 1998

P/N 11485
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Part No, Description Qty. No. Part No. Description
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Part No. Description

1. 47369 Main Frame {C-25) 1 84. 11232 Bearing (No shield) 151. 47396 S/A Cam Plate RH
1. 47363  Main Frame (C-27) 1 85. 11245 Return Spring 152, 37363  Cam Lever RH
2. 890211 Hex Bolt 5/16-18x1-1/2 4 86. 11250 Clevis Pin 15/16 153, 11222 Spring
3. 80196 Hex Nut 5/16-18 20 87, 57148 Grass Shield Assy.(C-25) 154, 37367 Reel Hous./Fac.(inc.171)
4, 47370 Shrub Bar Widt. (C-25) 1 87. 57140 Grass Shield Assy.(C-27) 165. 11226 Spring
4, 47364 Shrub Bar Widt, (C-27) 1 88. 37382 Contro! Rod 166. 11309 Key
5. 11373 Side Pin - 2 89, 11254 Nytiner Bushing 157. 374158 Shaft& Lining & Spkt. (C286)
6. 20188 Washer 5/16 19 92. 47357 Thumb Plate 157. 27258 Shaft& Lining &Spkt. (C27)
7. 80430 Hex Bolt 5/16-18x1-1/4 2 83. 40408 Knob 188. 11219 Lining
8. 90209 Hex Bolt 5/16-18x1 8 94. 90206 Hex Bolt6/16-18x3/4 159. 90407 Rivet Brass
9. 11204 St. Zerk 3/16 (C25) 10 87. 57113 Handle Weldment 160. 11216 Spring
9. 11533 St. Zerk 3/16 thd {C27) 4 99. 67114 Cover Plate 161. 57106 Dr.Hous (inc. 162,164,135)
10. 50390 Pivot Bolt & Zerk 2 100. 11239 Grip 162, 11228 Bronze Bushing
11, 11203 Inner Race 4 101, 18102 Throttle Control (B&S) 164. 11217 Spacer
12, 11206  Steel Balls 5/16 22 101. 18140  Throttle Control {(Honda) 165, 37362  Cam Plate LH

13. 11312 Washer 5/8 1.D.
14. 90402 Jam Nut 5/8
18. 90401 Hex Bolt 5/16 x 3/4
16. 57125 S/A Axle 4%
17. 57137 Caster Fork
18. 20417 Shakeproof 3/8 Washer
19, 90130 Hex Nut %-16
21, 11206 Spanner Bushing
25. 90322 Hex Bolt 5/16-24x 1/2
26. 11204 Zerk 3/16
28. 11273 Caster Wheel
30. 90100 Hex Bolt 1/4-28x5/8
31. 31207 Retainer Ring L.H. 1
32. 50356 Ret, & Fit. L.H, (C-25) 1
32. 27294 Ret, & Fit, L.H. (C-27) 1
34. 11210 Bearing Real (C-25) 1
34. 11295 Bearing Reel (C-27) 1
35. 31208 Retainer Ring R.H. 1
36. 27291 5-Blade Resl (C-25) 1
36. 27292 5-Blade Reel (C-27) 2
36. 27265 7-Blade Reel (C-25) 6
36. 27261 7-Blade Reael (C-27) 1
37. 11320 Sq. Key 3/16 (C-25) 127. 11316 Stesl Washer 2
as. 11314 Washer %2 1D {C25} 128, 11234 Flange Bushing 2
38. 11312 Washer 5/8"° 1.D. {C-27) 129. 11514 Gear RH - Steel 1
39. 57102 R.H.Ret & Fitting (C-25) 130. 21232 Pinion Pin - Steel 1
39. 27271  R.H.Ret.&Fittings (C27) 132, 11315  Brass Washer 2 198. 11500 Washer 1/4-3/4
40. 11211  Sprocket 10T (C-25) 134, 37375  Sprocket 50T 1 199. 11478 Washer 406 1D
40. 11492  Spkt 10T 5/8 (C27) 135. 11511 Flanged Bushing-Brass 2 200. 31368  Clutch Bracket Protector
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166. 47397 S/A Cam Lever LH

167. 21208 Spacer

168. 11230 Sprocket 14T

169. 11382 Washer

170. 11224 Zerk 5/16 Straight
171. 11213 Aluminum Facing
173. 31221 Spacer Tube (C25)
173. 21221 Spacer Tube (C27)

103. 11243 Bodine Clip

106. 37377 Motor Brkt {Straight)
111. 90186  Hex Nut 5/16-18

112, 37384 Motor Brkt (Bent)
113, 90399  Hex Nut 10-24

114. 90010  Washer No. 10

115. 90411  Hex Bolt 10-24

116. 47367 Bedknife Assy (C27)
116. 27266  Bedknife Assy (C-25) 175. 90122 3/8 Washer

117, 90098  Hex Bolt 1/428 x 1/2 1 176. 90370 5/16-18 x 1-3/4 Bolt
118, 31218  Grass Shield Angle (C-25) 1 177. 31305  Rod Bracket

118. 31214  Grass Shield Angle (C-27) 1 178. 90037  Cotter Key

119, 47373  Grass Shield Widt. (C-25) 179. 11490  QHA Control Rod
119. 47368  Grass Shield Widt, (C-27)
120. 47332 Basket (C-25)

120. 47333  Basket (C-27)

121, 47377 Motor Chain Guard

122, 90413  Rd. Hd. Screw

123. 57162 Differential Assy-Steel
124, 90303 Hex Lock Nut %-28

125, 90063  Hex Nut1/4-20

126. 57109  Hsg.R.H.{170-127-128)
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180. 90110 Hex Bolt 1/4-28x1-1/2
182, 90473 QHA Lock Pin

183. 11360 QHA Grip

187. 31301 Index Plate

188. 31302 QHA Lever

189. 11491 Fiber Washer

190. 47393 25" Quick Adjust Bar
190. 47394 27" Quick Adjust Bar
191. 90395 5/16 Star Washer
192, 90186 Hex Lock Nut 5/16-18
183. 114984 Spring

185. 90443 Washer 5/16 x 3/4
196. 21260 Spacer
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41, 90254  Lock Washer (C-25) 136. 50386  Gear L.H, Steel {inc.135.) 201. 11325  Caster Wheel Washer
41, 90333  Lock Washer {C-27) 137, 50387  Spider Gear-Steel (inc. 138) 202. 11323 Washer, Rivet

42, 90265 Hex Nut 1/2-20 (C-25) 138. 11300 Bronze Bushing 203. 11477 “U” Bolt

42, 90402 Hex Nut 6/8-18 (C-27) 139. 57108 Hsg. L.H. (127-128) 204. 31389 Handle/Motor Bracket
43. 37387 Reel Chain Guard 140. 57141 Clutch Assy. (C-25)
46, 80396 Hex Bolt 5/16-24x13/32 140. 57131 Clutch Assy, (C-27)
a7, 90395  Sh/proof Washer 5/16 141. 11223 65° Zerk

48, 37410 Bedknife Holder (C-25) 142. 90408 Jam Nut

48, 37402 Bedknife Holder (C27) 143. 57105 8/A Mounting Block
49, 37413 Bedknife Blade (C-25) 144, 11214 Bearing

49, 37404 Bedknife Blade (C27) 145, 21207 Mounting Block

50. 90405 Flat Head Screw (C-25) 150. 11215 Thrust Bearing

61. 37400 Differential idler

54, 11306 Roll Pin 1%

56. 37401 Res! Chain Idier

56. 11255 Connecting Link No. 40
87. 11389 Offset Link No. 40

68. 11308 Snap Ring 3/4

69. 11231 Bearing Shielded

60. 11313 Spacer Washer

61, 27264  Axle Shaft (C-25)

61. 27260 Axle Shaft (C-27)

62. 11307 Roll Pin 1-3/4

64, 37376 Rim

65, 18116 Tire (C-25)

65, 18101 Tire (C-27)

66. 11228 Bronze Bushing %

67. 37418 Wheel Hub LR (C-25)
67. 37406  Wheel Hub LH (C-27)
€8. 20073 Hex Bolt 1/4-20x3/4

69. 80410 Sh/proof Washer 1/4

70. 90055 Washer 1/4

71. 11267 Reel Chain No. 40 (C-25)
71. 11281 Resl Chain No. 40 (C-27)
72. 11266 Differential Chain No. 40
73. 11279 Motor Chain No. 40 (C25)
73. 11212 Motor Chain No. 40{C27)
74. 11225 Motor Sprocket—g tooth
76. 90109 Rd.Hd.Screw1-1/2 Lg.
77. 90095 Hex Nut 1/4-28

78. 37417 Wheel Hub R.H. (C-25)
78. 37405 Whee! Hub R.H, (C-27)
79. 11237 Clevis Pin — Long

80. 11249 Cotter Key

82. 37389 Clutch Bracket

83. 112580 Clevie Pin 15/16
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Sprocket Combinations

11262 40 & 41, 12T-3/4B-3/16 Key

11263 40 & 41, 16T-3/48-3/16 Key

11455 40 & 41, 9T-1/2B-3/16 Key

11492 40 & 41. 10T-5/8B-1/4 Key

18106 Motor Spkt. 8T -3/4B

11311 Caster Shim

11473 Real Shim 2-1/2""

11457 in Play Shim

t 60138 Quick Adj. Kit Comp, {C-25)

12 60139 Quick Adj. Kit Comp, (C-27)
K 57138 Double Caster Assy
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Lock Washer (Not Shown) is PN 11515
A




C27-H-7 Handle Kit: T57128
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